

# 青島海洋化工有限公司

QINGDAO HAIYANG CHEMICAL CO.,LTD.

## 品质证明书

### CERTIFICATE OF ANALYSIS

编号 20170620

No. \_\_\_\_\_

日期 Jun. 20, 2017

Date. \_\_\_\_\_

货物标记  
Shipping Marks

数量及品名  
Quantities & descriptions

N/M

SILICA GEL BEADS A TYPE 2-4MM

本证明书所列商品的品质经我们检验结果如下特此证明:

This is to certify that we, the undersigned, have inspected the quality of the above mentioned goods and found the result of inspection as follows:

LOT No.	STANDARD	17021010046
QUALIFIED SIZE RATIO, %≥	94	98.2
BULK DENSITY,g/L≥	760-790	765
ABSORPTION CAPACITY		
RH=20% R.H.25℃≥	8.0	12.4
RH=50% R.H. 25℃≥	20.0	29.7
RH=90% R.H. 25℃≥	30.0	40.4
LOSS ON HEATING, ≤	1.5	1.2
QUALIFIED RATIO OF		
SPHERICAL GRANULES,≥%	85	92.5
SPECIFIC RESISTANCE≥	4000	11455
PH	4-8	5.0
QUANTITY, MT		9

QINGDAO HAIYANG  
CHEMICAL CO., LTD.

宋华福